TV VESA Mount Installation Guide

Package Contents

= ----</ Mounting rail x 2

@ Screw (M5*12) x 2
Screw (M6*15) x 4

Washer (M8) x 4

Screw (M8*20) x 4 Silicone washer x 2

| Screw (M8*30) x 4 @ Metal washer x 2 Installation guide

L-mount bracket

Screw (M6*20) x 4 1/47-20, @ Washer (M6) x 4

L=7.5 mm screw

°
o
2
o
]
g
8
=
2
™
<
9]
=
-
2
<)
o
o
c
<
o
o
-
o]
©
]
=
[
o
>
<
>
)
N
N
=)
13
©
-
@

Screw (M5*12)

Screw (M5*12)




3. Screw (M6*15) / Screw (M6*20) / Screw (M8*20) / Screw (M8+*30)

or




